902-420-9287

M 450 Cowie Hill Road
P.0O. Box 8388 RPO CSC

l l Halifax, Nova Scotia
Canada B3K 5M1

February 4, 2025

VIA EMAIL (Pamela.McGarrigle@novascotia.ca)
Ms. Pamela McGarrigle, Clerk of the Board

N.S. Utility and Review Board

3 Floor, Summit Place, 1601 Lower Water Street
P. O. Box 1692, Postal Unit M

Halifax, NS B3J 3S3

RE: M11894 - J.D. Kline Water Supply Plant Disinfection Interruption
—January 21, 2025 After Incident Review

Dear Ms. McGarrigle:

Halifax Water has experienced two interruptions to primary chlorine disinfection at the J.D. Kline
Water Supply Plant (JDKWSP) within the past year. On the afternoon of July 1st, 2024, an issue
occurred at the JDKWSP causing a power failure and loss of the chlorination system. There was a 16-
[...]
measures of competency and operator training plan review and
success. improvements)
Review alarms from the incident.
Conduct a holistic review of alarm . .
7 . e . Medium-term Ongoing
philosophy and prioritization to assist
operators in emergencies.
Investigate the feasibility of chlorine .
8 § o y . Short-term Ongoing
analyzer monitoring earlier in the

16



distribution system to better assess the
impact of events.
Investigate the feasibility of additional
9 . re.chlo.rination Iocatior.15.wi.thir1 the Medium-term Ongoing
distribution system to minimize impacts
of chlorine disinfection interruptions.
Investigate the feasibility of installing a
10 plant chlorine analyzer in a location Short-term Ongoing
closer to the chlorine injection point.

Improved/enhanced communications

with NSP.
Update phone numbers on file with NSP, Interim measures are in
11 clarify communication protocols for Short-term place, and long-term
various types of power events and solution ongoing

improve internal communications for
power outages (emergency and non-
emergency).

Clarify protocols for issuing municipal and
12 provincial alerts for advisories with HRM Short-term Ongoing
and the Province.

Engage with NSECC and MOH to clarify
language in the Approval to Operate and
Guidelines for Monitoring Public Drinking

13 . . Medium-t Ongoi
Water Supplies regarding loss of edium-term ngoing
disinfection and discuss a public health
risk-based approach.
Complete an operational resiliency Medium- .
14 review for the JDKWSP. term/long-term Ongoing

* Short term refers to measures that can be implemented in less than one year. Medium term is estimated
to take 1-2 years and long-term is estimated at 5-10 years.

There were 16 corrective measures that were identified in the after-incident review form July 1, 2024.
Nine of these corrective measures have been implemented to date (Attachment B), many of which relate
to the specific root causes identified for that incident and are independent of the January 20 to 21, 2025
incident.

At this time, the only identified common root cause between the two disinfection interruption incidents
relates to the original design of the plant and is captured by Item #4 in Table 4-1. The timeline for
implementation of adequate treated water storage and ability to shutdown the plant is a long-term
corrective measure and could not have been implemented ahead of this incident.

The corrective measures identified in Table 4-1 are those that have become apparent through the
preliminary after-incident review. The next step is to complete the comprehensive root cause analysis and
prepare a final report with updated corrective measures for this incident. The final report will be provided
to the Utility and Review Board by March 21, 2025.

17



J.D. KLINE WATER SUPPLY PLANT DISINFECTION
INTERRUPTION — AFTER INCIDENT REPORT

September 19, 2024



Contents

Chapter 1
11
1.2
1.3

Chapter 2
2.1
2.2

2.3
Chapter 3

31

3.2

Chapter 4

L4 Yo ¥ ot o o N 3
2ol = 01U Lo Vo SR 3
(0] oY [=To1 1 1Y7ST=T o Y olo] o 1SRN 3
Sources Of INFOrMAtioN ........ciii i e e e e s 3
J.D. Kline Water SUPPIY Plant........cccoovviriiiiiiiiiiiiiinnnsnsnsnsssssnsssnsssssssssssss 4
Process Overview and ServiCe Ar€a ......cc..ueeeeieeiiiiiiiiiiiiee e e et e e e e e e e e e e e e s s snneeeees 4
Minimum Treatment REQUIrEMENTS ......uiieiiie e e e e e e eanaaes 7
2.2.1 Achieving Primary Disinfection at the JDKWSP ........ccooiiiiiiiiiiiiiiiiieeeecceee e, 7
Electrical SErviCe OVEIVIEW ........euiiiiiiiiiiiietiee ettt e e e e e e e s e s e e e e e e s e s enneeeees 9
After Incident INVestigation ..........ceeeveeeeiirinninniinnnnnnnnneeinimminmsmsmssssssssssssssssssssssss. 10
TaYeiTe [T okl DI=Y Y o To] 4 Lo o[PS 10
Underlying Causes Leading to Boil Water AdViSOry ........cccceveviiiiiieeieeeeeiiicceee e, 13
3.2.1 Cause #1: Mechanical and Electrial Failures ...........ccccceeiiiiiiiiiieiieiiniiiieeeeen, 13
3.2.2 Cause #2: Fundamental Design Constraints ........cccceeeveviiiiiiiiiieeeeceeeiiicceee e eeeeens 14
3.2.3  Other Compounding FACtOrs.......ccoviiiiiiiie e e e eeeeeens 15
Recommended Corrective Measures and Progress Status...........cooeiiiiinniisninsnsssssssssnns 16



LIST OF TABLES

Table 3-1: Detailed event timelines on July 1st, 2024..........

Table 4-1: Summary of recommended corrective measures




LIST OF FIGURES

Figure 2-1: A map of the area served by the IDKWSP indicated in red. This area was impacted by the boil

water advisory ON JUIY 15, 2024, ......veei ittt e et e e e et e e e et e e e e bt e e e et a e e e e araeeeeenees 4
Figure 2-2: Aerial Photograph of the IDKWSP indicating the low lift pump station and the main facility

oW1 L1 o= RSP 5
Figure 2-3: Treatment Plant schematic of the JDKWSP.........ouuiiiiiiicce e 6

Figure 2-4: Simplified diagram showing primary disinfection process schematic and CT for the JDKWSP..8




Chapter 1 INTRODUCTION

1.1 Background

On the afternoon of July 1%, 2024, an internal electrical issue occurred at the J.D. Kline Water Supply Plant
(JDKWSP). As a result, backup safety systems at the low lift pump station were engaged that are designed
to prevent damage to equipment and/or ensure fire suppression. These safety systems isolated power at
the facility and during this electrical failure, prevented the main emergency generator from engaging.
Additionally, the secondary, (auxiliary) generator located in the main treatment facility building, and that
is designed to bridge the time between an external power (utility) outage and the primary emergency
generator, failed. This then caused a loss of power to the main treatment facility building and the
chlorination system.

As a result, for a sixteen (16) minute period, water did not have the final disinfection treatment with
chlorine before leaving the IDKWSP. While all other treatment requirements were being met at the time,
based on regulatory requirements and discussions and direction from NSECC, Halifax Water issued a boil
water advisory.

1.2 Objectives and Scope

This report provides a post-incident review of what occurred on July 1%, 2024, and looks at the
circumstances that lead to the release of unchlorinated filtered water from the JDKWSP into the Halifax
Water distribution system and the subsequent boil water advisory. Specifically, this report will:

e Provide background information pertinent to the disinfection interruption incident review.

e Discuss regulatory framework requirements related to disinfection.

e Outline the sequence of events that occurred on July 1%, 2024, resulting in a boil water advisory.
e |dentify underlying causes leading to the disinfection interruption.

e Provide recommendations for corrective measures.

This report covers the incident on July 1%, 2024, up to the issuance of the boil water advisory.

1.3 Sources of Information
The following sources of information were used in the preparation of this report:

e Nova Scotia Environment - Approval for Operation — Water Treatment Facility Approval No 2008-
061444-09 PID # 00330985
e Nova Scotia Treatment Standards for Municipal Drinking Water Systems
e Operational plant logs
e Real time operational data from the JDKWSP
e Discussions with Halifax Water staff
e Standard operating procedures for the JDKWSP
e Technical reports:
o Report on Halifax-Dartmouth Regional Water Supply — Canadian-British Engineering
Consultants Limited (1970)
o Chain Lake Emergency Source of Supply, Pre-Design Engineering Report, Pockwock Regional
Water Supply — CBCL Limited (1979)

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 3



Chapter 2 J.D. KLINE WATER SUPPLY PLANT

2.1 Process Overview and Service Area

The JIDKWSP serves approximately 201,000 customers in the communities of Beaver Bank, Middle and
Lower Sackville, Hommonds Plains, Bedford, Halifax, Timberlea, Spryfield, Portions of Fall River, Windsor
Junction and Herring Cove (Figure 2-1). Commissioned in 1977, the plant produces an average daily flow
of approximately 85 ML/D (22.5 MGD) with a design capacity of 220 ML/D (58 MGD) and is the largest
water supply plant in Atlantic Canada. Based on the source water quality at the time of design, the facility
was designed as a direct filtration plant with raw water sourced from Pockwock Lake. The JDKWSP has
two main buildings — the low lift pump station, and the main treatment facility building (Figure 2-2).

BOIL WATER ADVISORY ~ 'mPectedAre ‘*¥
OCKWOCK SERVICE ARE —— . %
Kilometr
i:l-o [sTRAIGHT from| (-1, ifux
- [theSOURCE| I 1 Water
2
2
kS
%
!
3
lr%,o
%
%
% aQ
% s
% DR 35
ket wnoGATE g
® & A &
i3 & o5
s & BISSETT RD
%y, S, n 2 g
% 0y, o &
S “n © &
SACKVILLE DR 4 2 ASTRAL pg a
HIGHWAYW"
COWB,
<
NDMILL Ve %
rok/,q v
Rp ~,
g Wrserp Sy
ut o2 MAIN 0
| RD &
2 BAR, (o>
2 NINGTON ST 4, B
S o U
S ROBEsT & ‘f)
WINDSOR ST ooV Z&
Hi
CHway 19, BEDFORD s ¢
& CxEQ
IS S
N
POCKWOCK RD g
&
HERR,
NGCOVERD
HIGHWAV
103
Province of Nova Scotis, Esrf Canada, Esrl, TomTom,

Figure 2-1: A map of the area served by the JDKWSP indicated in red. This area was impacted by the
boil water advisory on July 1%, 2024.

Halifax Water JDK WSP Disinfection Interruption — After Incident Report



Figure 2-2: Aerial Photograph of the JDKWSP indicating the low lift pump station and the main
treatment facility building.

The low lift pump station is equipped with intake and screening equipment, six (6) vertical raw water
turbines and an electrical room. Raw water is pumped from the low lift pump station to the main
treatment facility building which consists of direct filtration (coagulation, hydraulic flocculation, granular
media filtration) followed by chlorination for primary disinfection (Figure 2-3).

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 5



Potassium Permanganate CO2
. Po DUAL MEDIA
Lime lymer FILTRATION (8)
Chiorine Alum HYDRAULIC
FLOCCULATION

NRRET
RAPID MIX
§ TANKS
5 Sudge
& Drain '
Backwash INGROUND
Waste C: RESERVOIR
RAW WATER Water
@ PUMPS (6)
Slide Gate
\/
Fluoride
E¥ o Sodium hydroxide — " et MIXING
Phosphate L CHAMBER
Chiorine E
Settled Solids
PS— FREEZE THAW BEDS PO ey o SETTLING
J PONDS TO TRANSMISSION
MAIN AND
|y DISTRIBUTION
& *

Figure 2-3: Treatment schematic of the JDKWSP.

Halifax Water JDK WSP Disinfection Interruption — After Incident Report



2.2 Minimum Treatment Requirements

The minimum treatment requirements for an Approval Holder of a Municipal Drinking Water Supply in
Nova Scotia are described in Nova Scotia Treatment Standards for Municipal Drinking Water Systems (June
2022), Nova Scotia Environment and Climate Change. These minimum standards must be met to achieve
compliance with the health-based treatment guidelines in accordance with Health Canada’s Guidelines
for Canadian Drinking Water Quality, as amended from time to time.

These requirements are described based on the type of source water and type of treatment technology.
The JDKWSP is a direct filtration plant using a surface water source (Pockwock Lake). The facility uses free
chlorine for primary disinfection. As such, the following overall general treatment is required per the
Treatment Standards:
e Through both engineered filtration and disinfection, a minimum treatment efficiency:
a. 3.0-log reduction for protozoa (Giardia and Cryptosporidium), and
b. 4.0-log reduction for viruses,

At the JDKWSP, primary disinfection, through the use of chlorine, shall achieve a minimum of 0.5-log
inactivation for Giardia when used in conjunction with filtration. The JDKWSP also requires a minimum
3.0-log inactivation for viruses to be achieved by disinfection with chlorine.

The effectiveness of a chemical disinfectant is based on the residual concentration, water temperature,
pH and contact time (the time that the given disinfectant residual is held before the first service
connection). This relationship is commonly referred to as CT Disinfection. CT is simply the product of the
residual concentration of the disinfectant (C) measured in mg/L and the disinfectant contact time (T)
measured in minutes. CT Disinfection is the water treatment industry standard for disinfection and is a
requirement of Nova Scotia’s Treatment Standards to ensure water provided to customers is safe. Failure
to provide either adequate disinfectant concentration or contract time may result in the failure to achieve
minimum treatment requirements to achieve primary disinfection.

2.2.1 Achieving Primary Disinfection at the JDKWSP

The JDKWSP was constructed in the 1970’s to allow gravity flow through the treatment facility via the
multimedia filters into the hydraulically connected clear wells and facility reservoir, and then consolidated
into the treated water mixing chamber where chlorination occurs prior to leaving the plant through the
finished water conduit into the transmission main (1500mm) to Halifax. There is no storage of chlorinated
water onsite, and therefore chlorination at the outlet mixing chamber is always required to achieve
primary disinfection. Primary disinfection is achieved in the finished water conduit at the treatment plant
and in the transmission main between the facility and the first customer (Figure 2-4).

The original design narrative from the 1970’s for the JDKWSP indicated that in the event a shutdown was
required, a 1500mm cast iron slide gate located prior to the treated water mixing chamber could isolate
treated water in the clear wells and prevent water flow to the city, and that water would be provided to
customers from distribution system storage in the event of a shutdown. This gate is not operational and
using it would impose significant risk as there are now several developments serviced directly from the
transmission main. These developments introduced the functional requirement to have no isolation of
flow from the plant.

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 7



Primary Disinfection Schematic
J.D. Kline Water Supply Plant

#———— Chilorine Addition Point

1,222m" FINISH WATER CONDUIT

- 4,100m to first cusiomer

¥

) 600 TREATED WATER TRANSMISSION MAIN
CTis achieved in the water trangmissian main

Baffling Factor = 1.0

Min. Cl = 0.7 mg/L

Min. Water Temperature = 0.5 C
Max pH=80

Total Volume = 8701 m*

Max Flow = Z20 ML/day

Min. Retention Time = 57 minutes

Llc% Hallfa To provide work! cla &5 senvice s for our cuslomers and our environmen”
Wal

Figure 2-4: Simplified diagram showing primary disinfection process schematic and CT for the JDKWSP.

Halifax Water JDK WSP Disinfection Interruption — After Incident Report 8



2.3 Electrical Service Overview

The JDKWSP receives electricity from Nova Scotia Power through high voltage overhead lines to a pad-
mounted transformer and an eight-cell medium voltage distribution switchgear system. This switchgear
system is composed of electrical disconnect switches, fuses or circuit breakers, and generator panels, that
are designed to protect and isolate electrical equipment to the low lift pump station and the main power
feed to the treatment facility.

The external Nova Scotia Power feed enters the low lift pump station and power is subsequently routed
from the low lift pump station to the main treatment facility through switchgear via an overhead
distribution line where the voltage is stepped down feeding a motor control center (MCC) located at the
main treatment facility. A diesel standby generator located at the low lift pump station provides standby
power in the event of loss of utility power to the switchgear. The main treatment facility is equipped with
a diesel standby generator (referred to as “auxiliary generator”) in the event there is an interruption of
the power feed from the low lift switchgear. The auxiliary generator is designed to provide temporary
power in the event of a power interruption as all plant power, including the main generator, is routed
through the low lift pump station. Figure 2-5 provides a simplified schematic of the power flow to both
buildings.

NSP Utility
e dee
2 23 22 2